
Conyngham Borough and Sugarloaf Township TOC 
Act 537 Sewage Facilities Plan 
November 2019 

 

     TABLE OF CONTENTS  
Conyngham Borough and Sugarloaf Township 

Act 537 Sewage Facilities Plan  
 
PREFACE 

Act 537 Plan Checklist 

Plan Summary 

Original Adopting Resolutions 

Planning Agency Correspondence 

Proof of Publication 

Comments and Responses 

Implementation Schedule 

Consistency Documentation 

GENERAL PLAN  

Section I Previous Wastewater Planning .................................................................... I-1 

 A. Previous Wastewater Planning Efforts (Checklist Items I.A.1 through I.A.4) ......... I-1 

Section II Physical Description (Checklist Items II.A through II.G) ..................................II-1 
[...]
Oquaga and Lordstown extremely stony silt loams OXF 0 0% 

Pocono gravelly sandy loam PoB 0 0% 

Pocono gravelly sandy loam PoC 0 0% 

Pocono extremely stony sandy loam PpB 0 0% 

Pocono extremely stony sandy loam PpD 0 0% 

Shelmadine silt loam ShA 90 66-99% 

Shelmadine very stony silt loam SkB 90 66-99% 

Strip Mine Sm 0 0% 

Weikert and Klinesville channery silt loams WeD 0 0% 

 



 
 

Conyngham Borough and Sugarloaf Township III-1 
Act 537 Sewage Facilities Plan 
November 2019 

SECTION III. EXISTING SEWAGE FACILITIES IN THE PLANNING AREA  

The focus of this Section of the Plan is to evaluate the existing wastewater management 

systems with regard to existing regulatory requirements.   

A. Existing Sewerage Systems (Checklist Items III.A.1 thru III.A.6)  

Identify, map and describe municipal and non-municipal, individual and community 

sewerage systems in the planning area including:  

1. Location, size and ownership of treatment facilities, main intercepting lines, pumping 

stations and force mains including their size, capacity, point of discharge.  Also include 

the name of the receiving stream, drainage basin, and the facility’s effluent discharge 

requirements.  

Wastewater Collection System 

The Conyngham Sugarloaf Joint Municipal Authority (CSJMA) owns and operates 

majority of the sewers within Conyngham Borough and Sugarloaf Township. A very 

small portion of the collection system is owned by either Sugarloaf Township or privately 

owned by the property owner. The small portion of the sanitary sewer collection system 

owned and operated by Sugarloaf Township is part of the Greater Hazleton Joint 

Sanitary Authority’s service area.  

The entire collection and conveyance system consists of approximately 18 miles of 

gravity sanitary sewers, which are located approximately 66% within Conyngham 

Borough and 33% within Sugarloaf Township. The majority of the collection system is 8-

inch diameter terra cotta sewer with small sections of PVC. Besides the 8-inch diameter 

sewers, there is a 10-inch, 12-inch, and 15-inch diameter interceptor and the possibility 

of several small collection system sections of 6-inches.   

One (1) pump station within the collection and conveyance system is located along State 

Route (SR) 0093 that serves the Sybertsville area in Sugarloaf Township. The pump 

station discharges into a 4-inch force main, which connects into Manhole No. 258 along 

within the 12-inch interceptor. This pump station, which is rated at 80 gpm, was installed 

in 2000 and does not have any known operational problems at this time.  



 
 

Conyngham Borough and Sugarloaf Township III-2 
Act 537 Sewage Facilities Plan 
November 2019 

The original construction date of the system is unknown and the Part II Water Quality 

Management (WQM) Permit number for the construction is not documented on the 

PADEP eFACTS or EPA Envirofacts websites. A few Part II WQM permits for the 

collection and conveyance system were able to be obtained for a couple developments 

and subdivisions within the sewer service area. These include: 

Table III.A.1 Part II Water Quality Management Permits 

WQM 

PERMIT NO. 
ISSUE DATE PROJECT 

4070403 March 4, 1970 
Sewer Extensions – Luchi and Woodland 

Manor 

4074425 December 4, 1974 Sewer Extensions – Luchi Development 

4076428 November 19, 1976 
Sewer Extensions – Valley Associates 

Subdivisions 

4077408 March 17, 1977 
Sewer Replacement – Approx. 14,000 linear 

feet 

4077426 October 28, 1977 Sewer Extensions – Knoll Subdivision 

4079413 June 12, 1979 Sewer Extensions – Conyngham Terrace 

Refer to Drawing III.A-1 for a map of the collection and conveyance system displaying 

system ownership, manholes, pump station, and main sizes.  

Wastewater Treatment Plants 

There are two (2) wastewater treatment plants (WWTP) located within the Planning 

Area. One is owned and operated by the Conyngham Sugarloaf Joint Municipal 

Authority (CSJMA) and the other is a privately owned WWTP located in Sugarloaf 

Township at the existing hotel at the intersection of Interstate 80 and PA State Route 93 

Conyngham Sugarloaf Joint Municipal Authority WWTP 

The wastewater treatment plant (WWTP) is located within Sugarloaf Township and is 

owned and operated by the CSJMA. The WWTP was built in 1977 under Part II Water 

Quality Management Permit number 4072409, issued on August 11, 1972. An upgrade 

to the WWTP occurred in 1999 (Part II WQM Permit No unknown) and consisted of 

equipment replacement and the addition of a Dynamic Separator to provide some 

treatment for excessive flows during wet weather events.  



 
 

Conyngham Borough and Sugarloaf Township III-3 
Act 537 Sewage Facilities Plan 
November 2019 

The WWTP currently operates under NPDES Permit No. PA-0042048-A1 with a rated 

hydraulic capacity of 0.35 MGD, a CBOD5 effluent limit of 73 lbs/day, and a TSS effluent  

limit of 87.6 lbs/day. The effluent is metered by a 10” Palmer Bowlus and a 15” Palmer 

Bowlus, which measures both the WWTP effluent flow and any flow from the Dynamic 

Separator. The effluent discharges into Little Nescopeck Creek, a tributary to Nescopeck 

Creek within the Susquehanna River Basin. 

Effluent criteria for the WWTP are shown in Table III.A.2, as required by NPDES Permit 

No. PA-0042048.   

Table III.A.2 CSJMA NPDES Permit Requirements 

 
PARAMETER 

MONTHLY 
AVERAGE 

MAXIMUM 

WEEKLY 
AVERAGE 

INSTANTANEOUS 

MAXIMUM 

Flow 0.35 MGD 

PH 6.0 to 9.0 standard units at all times 

Dissolved Oxygen 5.0 mg/L minimum 

CBOD5  25 mg/l 40 mg/L 50 mg/l 

Total Suspended Solids 
(TSS) 

30 mg/l  45 mg/L 60 mg/l 

Total Residual Chlorine 1.0 mg/l - 2.0 mg/l 

Ammonia-Nitrogen Report - Report 

Total Kjeldahl Nitrogen Report Annual 
Average 

- - 

Nitrite-Nitrate as N Report Annual 
Average 

- - 

Total Nitrogen Report Annual 
Average 

- - 

Total Phosphorus Report Annual 
Average 

- - 

Fecal Coliform (5/1 to 9/30) 200/100 ml as a geometric mean 

Fecal Coliform (10/1 to 4/30) 2,000/100 ml as a geometric mean 

Privately Owned Wastewater Treatment Plant 

A privately owned wastewater treatment plant is located in Sugarloaf Township at the 

existing hotel at the intersection of Interstate 80 and PA State Route 93. The WWTP was 

constructed in 1989 along with a small section of 8-inch collection lines. The Part II 



 
 

Conyngham Borough and Sugarloaf Township III-4 
Act 537 Sewage Facilities Plan 
November 2019 

Water Quality Management Permit numbers for the construction is unknown and is not 

documented on the PADEP eFACTS or EPA Envirofacts websites.  

The WWTP currently operates under NPDES Permit No. PA-0062235 with a rated 

hydraulic capacity of 25,000 gpd, a CBOD5 limit of 5.2 lbs/day, and a TSS limit of 6.3 

lbs/day. The effluent flow rate is measured through a weir and discharges into unnamed 

tributary to Nescopeck Creek, which is located within the Susquehanna River Basin. 

Effluent criteria for the WWTP are shown in Table III.A.3, as required by NPDES Permit 

No. PA-0062235. 

Table III.A.3 Private NPDES Permit Requirements 

PARAMETER 
MONTHLY 

AVERAGE 

INSTANTANEOUS 

MAXIMUM 

Flow 0.025 MGD 

PH 6.0 to 9.0 standard units at all times 

Dissolved Oxygen 5.0 mg/L minimum 

CBOD5  25 mg/l 50 mg/l 

Total Suspended Solids (TSS) 30 mg/l  60 mg/l 

Ammonia-Nitrogen  

(5/1 – Oct 31) 

9 18 

Fecal Coliform (5/1 to 9/30) 200/100 ml as a geometric mean 

Fecal Coliform (10/1 to 4/30) 2,000/100 ml as a geometric mean 

2. A narrative and schematic diagram of the facility’s basic treatment processes including 

the facility’s National Pollutant Discharge Elimination System (NPDES) permitted 

capacity, and the Clean Streams Law permit number.   

CSJMA WWTP Process 

Wastewater directly enters the influent pump station through a head works grinder 

system by gravity flow from the main interceptors. From there the wastewater is pumped 

to an above ground manual bar screen and then flows by gravity through the screen and 

into the Aeration Tanks (Contact Stabilization). A mechanical screen and grit chamber 

are located on-site but are not in use at this time.  From the Aeration Tanks, the 



 
 

Conyngham Borough and Sugarloaf Township III-5 
Act 537 Sewage Facilities Plan 
November 2019 

wastewater flows to the Secondary Clarifiers. After clarification, the wastewater is either 

re-circulated back to the Aeration Tanks through the Stabilization Tanks to repeat the 

process or proceeds to the chlorine contact tank for final treatment. After chlorination, 

the flow is then metered and discharged to the Little Nescopeck Creek. Sludge from the 

bottom of the Secondary Clarifiers is pumped to the digester, where it is conditioned, 

thickened, and aerobically digested. After digestion, the sludge is then thickened and 

hauled off-site by an approved hauler. A schematic of the existing WWTP process 

(Figure III.A.1) is attached 

As previously mentioned, a Dynamic Separator is also part of the existing WWTP 

operation during periods of excessive wet weather flow. The Dynamic Separator 

provides treatment by separating grit, sand, gross solids and floatables by using 

hydraulics to augment gravitational effects on to the excessive flow. A siphon action 

cleans screenings at Dynamic Separator and returns them to the regulator box and the 

remaining chlorinated and separated flow discharges to mix with the normal WWTP 

effluent flow. The combined effluent flow is monitored by an additional flow meter prior to 

discharge. 

Private WWTP 

The private WWTP is a pre-manufactured treatment facility that utilizes the extended 

aeration process. Wastewater enters the preliminary treatment process, which consists 

of a comminutor and bypass screen. From there the wastewater flows into a flow splitter 

box, which equally distributes the flow to either Aeration Tank No. 1 or No. 2 for 

treatment. After the aeration tanks, the wastewater flows to either Final Clarifier No. 1 or 

No. 2 and then to the post aeration tank. Wastewater then flows through an UV 

disinfection module and is then discharged into unnamed tributary to Nescopeck Creek, 

which is located within the Susquehanna River Basin. A schematic of the existing 

WWTP process (Figure III.A.2) is attached. 

Sludge from the bottom of the clarifiers is pumped to a sludge holding tank, where it is 

periodically collected and disposed of off-site at an approved WWTP.  



 
 

Conyngham Borough and Sugarloaf Township III-6 
Act 537 Sewage Facilities Plan 
November 2019 

3. A description of problems with existing facilities (collection, conveyance and/or 

treatment), including existing or projected overload under 25 Pa. Code Chapter 94 

(relating to municipal wasteload management) or violations of the NPDES permit, Clean 

Streams Law permit, or other permit, rule or regulation of DEP.   

Wastewater Collection System 

The existing collection and conveyance system, along with private sewer laterals, is 

known to contribute a significant amount of inflow and infiltration (I&I) to the WWTP. In 

2016/2017, a Flow Metering Study within the sewer service area was conducted that 

focused on six drainage basins, which included Country Club, Luchi Manor, Brookhill II, 

The Meadows, Conyngham Borough, and Brookhill I areas. By utilizing portable flow 

meters, flow from each drainage basin and rainfall, was recorded from October 20, 2016 

through January 24, 2017. 

During the study, some portions of the collection and conveyance system were subject 

to surcharging; however, it was not possible to identify the exact cause. Surcharging 

could be the result of capacity limitations of the sewer main size or defects to the sewer 

main such as protruding laterals, root blockages, structural defects or other maintenance 

issues. Consequently, additional sewer and inflow and infiltration investigation is 

recommended for each area. A copy of the Flow Metering Study can be found in 

Appendix C. 

CSJMA WWTP 

The existing collection and conveyance system that contributes flow to the WWTP 

service area is known to contribute a significant amount of inflow and infiltration (I&I), 

which is most likely a contributor to the WWTP becoming hydraulically overloaded within 

the past several years. It should be noted that CSJMA recently completed a substantial 

I&I study and reduction project to reduce the amount of I&I and will continue to seek out 

and eliminate sources of extraneous flow. 

The WWTP has been both hydraulically and organically overloaded within the past 

several years. Organic overload conditions are considered to be a result of the hydraulic 

overload conditions, caused by I&I. In evaluating the flows for the past 5 years, the 

average flow per equivalent dwelling unit (EDU) is 328 gallons per day (gpd), or 140 

gallons per capita per day (gpcd) (based on Luzerne County Census data of 2.34 capita 



 
 

Conyngham Borough and Sugarloaf Township III-7 
Act 537 Sewage Facilities Plan 
November 2019 

per dwelling). According to the Environmental Protection Agency’s Handbook for “Sewer 

System Infrastructure Analysis and Rehabilitation,” domestic wastewater plus I&I should 

not exceed 120 gallons per capita per day (gpcd). Therefore, there is 20 gpcd of 

excessive flows within the system, which equates to approximately 60,000 gpd of 

additional I&I flow to the WWTP.  

Private WWTP 

To this date, there are no known problems in the collection and conveyance system 

and/or the privately owned treatment plant.  

4. Details of scheduled or in-progress upgrading or expansion of treatment facilities and the 

anticipated completion date of the improvements.  Discuss any remaining reserve 

capacity and the policy concerning the allocation of reserve capacity. Also discuss the 

compatibility of the rate of growth to existing and proposed wastewater treatment 

facilities.   

Due to the existing WWTP currently being overloaded, the actual connections made are 

limited based on the remaining EDU allocation granted by PADEP.  As of 2019, there 

are approximately 4 remaining EDU allocations granted by PADEP. 

5. A detailed description of the municipality’s operation and maintenance (O & M) 

requirements for small flow treatment facility systems, including the status of past and 

present compliance with these requirements and any other requirements relating to 

sewage management programs (SMPs).  

A small flow treatment facility is an individual or community sewerage system designed 

to adequately treat sewage flows not greater than 2,000 gpd. There are no small flow 

treatment facilities in either municipality; therefore, there are no operation and 

maintenance requirements. 

6. Disposal areas, if other than stream discharge, and any applicable groundwater 

limitations.   

Disposal field locations for all individual on-lot systems are located within the lot 

boundaries in which they are served. There are no known groundwater limitations. 



 
 

Conyngham Borough and Sugarloaf Township III-8 
Act 537 Sewage Facilities Plan 
November 2019 

B. Sewage Disposal Needs Identification (Checklist Items III.B.1 thru III.B.5)  

Using DEP’s publication titled Act 537 Sewage Disposal Needs Identification (3800-BK-

DEP1949), identify, map and describe areas that utilize individual and community onlot 

sewage disposal and, unpermitted collection and disposal systems (“wildcat” sewers, 

borehole disposal, etc.) and retaining tank systems in the planning area including:  

A fundamental part of this Plan is the identification and documentation of the sewage 

disposal needs in the planning area. Adequate documentation of these sewage disposal 

needs is considered fundamental for all following work involving sewage disposal 

alternatives and solutions. In addition, adequate needs documentation is required when 

competing for “needs” prioritized funding, such as PENNVEST. 
[...]
economic or financially feasible potential exists to connect into the GHJSA service 

area to eliminate the issues identified within this section.  However, the GHJSA will 

continue to service the small section of Sugarloaf Township identified within the 

sewer service area mapping.  Therefore, this alternative will not be discussed in 

detail hereafter. 



Conyngham Borough and Sugarloaf Township V-2 
Act 537 Sewage Facilities Plan 
November 2019 

Butler Township currently owns and operates a 2.2 million gallon per day (MGD) 

WWTP located in the adjacent municipality directly to the East of Sugarloaf 

Township. Based on the current flows and loadings at this facility, there is more than 

adequate capacity to handle and treat the flows from the CSJMA sewer service area 

(present and future development); consequently, the technical feasibility and cost-

effectiveness for CSJMA to convey their wastewater to Butler Township for treatment 

was also evaluated.  

In order for CSJMA to convey the flows to Butler Township, the WWTP would be 

converted to a pump station with equalization and pump to a secondary pump station 

along Saint John’s Road by the Pilot Gas Station, at the Intersection of Route 93 and 

State Route 80. From there, wastewater would be pumped along Saint John’s Road 

all the way to the Butler Township WWTP. Based upon the distance between these 

two (2) WWTPs and location of this area, on top of a mountain, it was determined 

that the estimated project cost is $12,516,438. As this is more than $4M over the 

other alternatives, it was concluded that it would not be financially feasible to connect 

into the Butler Township wastewater treatment facility. Therefore, this alternative will 

not be discussed in detail hereafter.  Refer to Table V.A.1 at the end of this section 

for the detailed cost analysis for this alternative.  

2. The potential for extension of existing municipal or non-municipal sewage facilities to 

areas in need of new or improved sewage facilities.   

According to the Conyngham Borough Zoning Ordinance, all existing and new 

growth and development at the designated zoning areas within the Borough are and 

will be connected to the existing centralized sewer collection and treatment system, 

refer to Drawing II.A-1 and Appendix B for the sewer service area.  

According to the Sugarloaf Township Zoning Ordinance, the existing and new growth 

and development located within the designated sewer service area (depicted on 

Drawing II.A-1) are and will be connected to the centralized sewer collection and 

treatment system.  However, those existing and new growth and development areas 

located outside the public sewer service area in the Township are required to have 

on-lot or community sewage disposal systems.   

 



Conyngham Borough and Sugarloaf Township V-3 
Act 537 Sewage Facilities Plan 
November 2019 

Three (3) sewer main extensions are being proposed within this plan.  

A. The Hotel/Pilot sewer extension will convert the existing private WWTP into a 

pump station and pump wastewater through private property and along Main 

Street to a manhole within the existing wastewater collection system, as 

shown on Drawing V.A-1. This alternative will eliminate the need for a private 

WWTP and expand the existing wastewater collection system to serve more 

customers and provide sanitary sewer service to potential developers along 

this route. 

B. Based upon the Sewage Needs Analysis, the three homes located on School 

Lane within the Borough have on-lot cesspool systems and it is 

recommended to provide public sewer for these homes.  Based upon the age 

of these cesspools, no available replacement area on each lot and the lack of 

well isolation distance, these homes are all proposed to be connected to the 

public sewer through a sewer main extension, as shown on Drawing V.A-2.  

C. Based upon the Sewage Needs Analysis, there are a cluster of homes along 

Sugarloaf Avenue within the Borough and Route 93 within the Township (all 

within the same area) that are also recommended to provide public sewer for 

these homes. Many of these properties had confirmed, suspected, and 

potential malfunctions due to the type, age, and geologic/topographic 

features within this area. A sewer extension alignment is shown on Drawing 

V.A-2. 

3. The potential for the continued use of existing municipal or non-municipal sewage 

facilities through one or more of the following for the wastewater treatment facilities:  

a. Repair.   

b. Upgrading. 

c. Reduction of hydraulic or 

organic loading to existing 

facilities. 

d. Improved O & M.   

e. Other applicable actions that will 

resolve or abate the identified 

problems.    

The existing WWTP was constructed in 1977 with a contact stabilization 

technology to achieve secondary wastewater treatment. The WWTP is owned 



Conyngham Borough and Sugarloaf Township V-4 
Act 537 Sewage Facilities Plan 
November 2019 

and currently operated by the Conyngham-Sugarloaf Joint Municipal Authority 

(CSJMA) under a NPDES Permit No. PA-0042048 with a rated hydraulic capacity 

of 0.350 MGD and an organic capacity of 595 lbs BOD5 per day. The Authority 

currently faces three wastewater management issues at their WWTP: 

 Hydraulic Overload Conditions and reliance on a Dynamic Separator 

 Organic Overload Conditions 

 Nutrient reduction requirements under the Chesapeake Bay Initiative.  

Moreover, as forecasted in Section IV of this Plan, the total municipal 

wastewater design flow is expected to increase to 0.50 MGD by Year 2038, due 

to growth and development in the Borough and Township. Based on this trend, it 

is recommended that the WWTP be upgraded and expanded to 0.50 MGD to 

meet the 20-year planning projections. This expansion will enable the Authority to 

eliminate the overload conditions, eliminate the need for their Dynamic Separator 

for extreme wet weather events, and meet the requirements of the Chesapeake 

Bay Initiative in a cost-effective manner.  

Pennsylvania's Chesapeake Bay Tributary Strategy will limit total nitrogen (TN) 

and total phosphorus (TP) discharges. According to the implementation and 

planning guidelines issued by Pennsylvania Department of Environmental 

Protection (PADEP) under the Chesapeake Bay Initiative, the Authority’s WWTP 

falls under the Phase 4 category with the nutrient cap loads calculated based on 

an annual daily flow of 0.4 MGD and discharge concentrations of 6 mg/L TN and 

0.8 mg/L TP. The cap load limits (7,306 lbs TN and 974 lbs TP per year) are in 

the form of rolling annual maximum values for compliance.  At 0.5 MGD annual 

average flow, the cap load limits would require an effluent TN concentration of 

4.8 mg/l and an effluent TP concentration of 0.64 mg/l. 

In addition to the proposed process upgrading as subsequently described; the 

existing facilities will be refurbished, repaired and reused as follows: 

 Existing aeration tanks will be converted to aerobic digesters.  Tanks, will 

be cleaned, concrete repaired and upgraded with the addition of covers to 



Conyngham Borough and Sugarloaf Township V-5 
Act 537 Sewage Facilities Plan 
November 2019 

minimize heat loss and control odors. A new coarse bubble diffused 

aeration system will be provided for both process air and mixing.  

 Existing clarifiers will be used to provide a below grade room to house 

new UV disinfection equipment and a new effluent magmeter for flow 

measurement. The tanks will be cleaned and refurbished as necessary 

with a new a concrete roof, access hatches, ladders, lighting, and HVAC 

added. 

 The existing chlorine contact tanks will be cleaned and repaired as 

necessary and will be converted to a new plant water wet well with a 

submersible pump. 

 The existing control building will be refurbished and repurposed as a 

maintenance building to facilitate improved O & M procedures. The HVAC 

and electrical systems will be upgraded as necessary to satisfy current 

building code requirements.   

In addition to the above items, there is a core scope of work that is typical to all 

the process alternatives that were evaluated.  The typical items are identified as 

follows: 

 New submersible Influent pump station 

 New headworks with enclosed screening facility and grit removal system  

 New control building with lab, office, electrical and process areas 

 New chemical feed systems 

 New Piping and valves 

 New UV disinfection system 

 New plant water system 

 New effluent magnetic flow meter 

 New process SCADA, instrumentation and electrical 



Conyngham Borough and Sugarloaf Township V-6 
Act 537 Sewage Facilities Plan 
November 2019 

 New electrical and process equipment building 

 Rehab and modifications to existing control building 

The following alternatives were evaluated for the required facility process 

upgrade: 

 MLE process and nutrient credit purchase 

 SBR process and nutrient credit purchase 

 Membrane Bio-Reactor (MBR) 

The three alternatives were evaluated and compared using a 20-year present 

value cost effective analysis approach with estimated construction costs and 

operational and maintenance (O&M) cost differentiators. It is concluded that the 

SBR process and nutrient credit purchase alternative has the lowest total of 

construction cost and O&M cost differentiator and thus is the most cost effective 

alternative. In addition to the core scope of work described above, the proposed 

SBR process will require specific process and support systems as follows: 

 SBR reactor tanks  

 Decant equalization tank with pumps 

 Blower and diffuser systems for aeration 

 SBR basin submersible mixers and decant systems 

  The wastewater treatment alternative cost analysis is included in Appendix E. 

4. Repair or replacement of existing collection and conveyance system components.   

As discussed in Section III, the existing collection and conveyance system that 

contributes flow to the WWTP service area is known to contribute a significant 

amount of inflow and infiltration (I&I), which is most likely a contributor to the WWTP 

becoming hydraulically overloaded within the past several years.  



Conyngham Borough and Sugarloaf Township V-7 
Act 537 Sewage Facilities Plan 
November 2019 

In evaluating the flows for the past 5 years, the average flow per equivalent dwelling 

unit (EDU) is 328 gallons per day (gpd), or 140 gallons per capita per day (gpcd) 

(based on Luzerne County Census data of 2.34 capita per dwelling). According to 

the Environmental Protection Agency’s Handbook for “Sewer System Infrastructure 

Analysis and Rehabilitation,” domestic wastewater plus I&I should not exceed 120 

gallons per capita per day (gpcd). Therefore, there is 20 gpcd of excessive flows 

within the system, which equates to approximately 60,000 gpd of additional I&I flow 

to the WWTP.  

The Authority has made minor attempts to reduce the inflow and infiltration (I&I) 

within the past 20 years. Small rehabilitation projects have been done, which did not 

make large impacts on the I&I problems. However, the Authority, on behalf of the 

Borough and Township, completed a comprehensive I&I Study in 2007 and 2008 to 

identify sources of excessive I&I flows to the sewer collection and conveyance 

system. The study included a GIS map of the entire sewer collection and 

conveyance system, inspections of all known manholes, and flow metering based on 

the GIS mapping. Areas of extraneous flows were then identified and televising of 

select sewer mains was completed. From the findings of the study, the Authority 

embarked on an I&I elimination project which was completed in December 2009. The  

results of these I&I reduction measures, based upon the 2009 wastewater flow 

figures, showed favorable results and substantially lowered the annual average and 

3-month maximum flow at the WWTP.  

In 2016/2017, a Flow Metering Study was conducted that focused on six drainage 

basins within the sewer service area. These included: Country Club, Luchi Manor, 

Brookhill II, The Meadows, Conyngham Borough, and Brookhill I Drainage Basins. 

By utilizing portable flow meters, flow from each drainage basin and rainfall, was 

recorded from October 20, 2016 through January 24, 2017. Based on the results 

from the flow meters, additional inflow and infiltration investigation is recommended 

for each area. A copy of the Flow Metering Study can be found in Appendix C. 

To further continue flow monitoring, the Authority is committed to the installation of 

permanent flow monitors at critical locations which will include and supplement the 

previous flow monitoring locations as provided in Appendix C.   

 



Conyngham Borough and Sugarloaf Township V-8 
Act 537 Sewage Facilities Plan 
November 2019 

The following alternatives were evaluated to determine the most cost-effective 

alternative to eliminate excessive infiltration and inflow and hydraulic overloads 

within the collection system and at the existing wastewater treatment facility. 

A. Total Sewer Main Replacement 

Based on previous studies, review of smoke testing, and sewer main closed 

captioned televising (CCTV) data, it is estimated that 30% of the excessive 

inflow and infiltration is coming from the mains in the sanitary sewer collection 

system and the remaining 70% is estimated to come from private sources 

and failing service laterals. Therefore, total replacement of approximately 

120,000 feet of sanitary sewer mains will only remove about 18,000 gpd of 

the 60,000 gpd of excessive inflow and infiltration.  The estimated cost for this 

alternative is approximately $35,000,000. This equates to approximately $285 

per linear foot of sewer main, which includes all construction costs of the 

sewer main, manholes, restoration, and related appurtenances (Based on 

current bid prices for similar dig and replace projects). Therefore, this 

alternative was deemed not cost-effective or financially viable.  

B. Total Private Lateral Replacement 

As discussed above, approximately 70%, or 42,000 gpd, of the excessive 

inflow and infiltration is estimated to come from private sources and failing 

service laterals. Based on field surveys and smoke testing, it is further broken 

down that approximately 30,000 gpd comes from illegally connected private 

sources, which include mostly downspouts and foundation drains, and 12,000 

gpd comes from failing service laterals. 

There is approximately 65,750 feet of private service lateral within the 

collection system. Total replacement of this portion will only remove about 

12,000 gpd or 20% of the 60,000 gpd of excessive inflow and infiltration 

within the system.  The estimated cost for this alternative is $6,575,000 ($100 

per linear foot) and it is not cost-effective or financially viable.  

 

 



Conyngham Borough and Sugarloaf Township V-9 
Act 537 Sewage Facilities Plan 
November 2019 

C. Infiltration and Inflow Reduction and Sewer Rehabilitation Program 

The Authority has presently committed to a comprehensive Inflow and 

Infiltration (I&I) Reduction and Sewer Rehabilitation Program.  This program 

is necessary to eliminate approximately 60,000 gpd of excessive inflow and 

infiltration from the collection system, with an estimated 42,000 gpd coming 

from private sources. As indicated previously, it is estimated that 

approximately 30,000 gpd comes from illegally connected private sources, 

which include mostly downspouts and foundation drains, and 12,000 gpd 

comes from failing service laterals. The program includes investigation and 

both public and private source  I&I reduction measures.  The investigation will 

include, but not be limited to, smoke testing, in-home inspections, additional 

CCTV of both mains and service laterals, dye-testing and the installation of 